

Number	KIP-064027/01	Replaces	-
Issued	29-07-2011	Scope	PV Certification
Report number	110501574	Contract number	-
		Page	1 of 2

## Type Testing Certificate Photovoltaic (PV) Panels

Kiwa hereby declares that the Photovoltaic Panels:

**Manufactured by:** Siliken Manufacturing S.L.U.  
Ronda Isaac Peral y Caballero 14, parque Tecnologicc  
E-46980 Paterna (Valencia) Spain

**Models:** SLK60P6L 250W  
(and extended models)\*

Comply with the type testing according to the following standard:

- IEC 62716 Ed. 1 – Draft C: April 2011  
Ammonia corrosion testing of photovoltaic (PV) modules

This type testing certificate is only valid for the sample tested and does not include the Initial and the Periodic Inspection of the production samples.

Publication of the certificate is allowed

Kiwa,



Ing. R. Karel,  
Director Product Certification

**Kiwa Italia S.p.a.**

*Sede Legale:*  
Via Goffredo Mameli, 20  
20129 Milano

*Sede Amministrativa e operativa:*  
Via Treviso, 32/34  
31020 San Vendemiano (TV)

[www.1kiwa.com](http://www.1kiwa.com)

**GASTEC**

Certificate

Number	KIP-064027/01	Replaces	-
Issued	29-07-2011	Scope	PV Certification
Report number	110501574	Contract number	-
		Page	2 of 2

## Annex

### Extended models\*

(Types extended for similarity without need of re-testing according to IEC61215 "Retesting Guideline")

Model name	Cell number	Cell size	Module size	Cell technology	Rated power
SLK60P6L225W	60	156x156 mm	1640x990	Poly	225 Wp
SLK60P6L230W	60	156x156 mm	1640x990	Poly	230 Wp
SLK60P6L235W	60	156x156 mm	1640x990	Poly	235 Wp
SLK60P6L240W	60	156x156 mm	1640x990	Poly	240 Wp
SLK60P6L245W	60	156x156 mm	1640x990	Poly	245 Wp
SLK60P6L250W	60	156x156 mm	1640x990	Poly	250 Wp
SLK60P6L255W	60	156x156 mm	1640x990	Poly	255 Wp
SLK60P6L260W	60	156x156 mm	1640x990	Poly	260 Wp
SLK60P6L265W	60	156x156 mm	1640x990	Poly	265 Wp
SLK60P6L270W	60	156x156 mm	1640x990	Poly	270 Wp
SLK60P6L275W	60	156x156 mm	1640x990	Poly	275 Wp

Laboratory tests have been performed by Albarubens test laboratory – Albacert Division (EA accredited laboratory n° 0951), report n. AR 11 TEST 086